



TEST RESULT REPORT

Report No. SHCME-JN-18100001

Page 1 of 2

Date : Oct.17, 2018

客户名称: 苏州杰曦奥暖通科技有限公司
客户地址: 苏州高新区鹿山路369号28幢322室

下列样品由客户提供及确认:

样品名称: PE-RT (II) PERT 地暖管

规格: ϕ 20mm

数量: /

生产商: /

编号: SHIN1809067440PS

SGS 参考号: NJG201809033

收样日期: 2018 年 9 月 30 日

测试日期: 2018 年 10 月 17 日

测试结果: 请见下页

*****待续*****

通标标准技术服务有限公司

授权签名

范梅峰 技术主管



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

SGS-CSTC Technical Services (Shanghai) Co., Ltd.
Testing Center Construction Engineering Laboratory

Building 11, No.69, Block 1159, Kangqiao East Road, Pudong District, Shanghai, China, 201319

t (86-21) 61196300

f (86-21) 68183920

www.sgsgroup.com.cn

中国·上海·上海浦东康桥东路1159弄69号11号楼

邮编: 201319

t (86-21) 61196300

f (86-21) 68183920

e sgs.china@sgs.com

Member of the SGS Group (SGS SA)

TEST RESULT REPORT

Report No. SHCME-JN-18100001

Page 2 of 2

Date : Oct.17, 2018

测试信息:

测试项目: 颜色及外观、尺寸、纵向回缩率、静液压强度

测试方法: GB/T 28799.2-2012 《冷热水用耐热聚乙烯(PE-RT)管道系统 第2部分管材》

GB/T 8806-2008 《塑料管道系统塑料部件尺寸的测定》

GB/T 6671-2001 《热塑性塑料管材纵向回缩率的测定》

GB/T 6111-2003 《流体输送用热塑性塑料管材耐内压试验方法》

评定标准: GB/T 28799.2-2012 《冷热水用耐热聚乙烯(PE-RT)管道系统 第2部分管材》

测试结果:

检测项目	标准要求	检测结果	单项结果
外观	管材内外表面应光滑、平整、清洁,不影响产品性能的明显划痕、凹陷、气泡、杂质等缺陷,管材表面颜色应均匀一致,不允许有明细色差。管材端面应切割平整并与轴线垂直。	无异常	合格
颜色	/	红色	/
尺寸测量/mm	/	平均外径: 20.2	/
纵向回缩率/%	≤2	1	合格
静液压强度	无渗漏、无破裂	静液压应力: 11.2MPa, 试验温度 20℃, 试验时间 1h。无渗漏、无破裂	合格

*****End*****

Test by: 雍超

Date : 2018.10.17

Check by: 王雪莉

Date : 2018.10.17



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing/inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

Building 11, No.69, Block 1159, Kangqiao East Road, Pudong District, Shanghai, China, 201319 t (86-21) 61196300 f (86-21) 68183920 www.sgsgroup.com.cn
中国·上海·上海浦东康桥东路1159弄69号11号楼 邮编: 201319 t (86-21) 61196300 f (86-21) 68183920 e sgs.china@sgs.com